Lecture Notes in Electrical Engineering 1133

Jason C. Hung
Neil Yen
Jia-Wei Chang Editors

Frontier
Computing
on Industrial
Applications
Volume 3

Proceedings of Theory, Technologies
and Applications (FC 2023)

@ Springer



Lecture Notes in Electrical Engineering 1133

Series Editors

Leopoldo Angrisani, Department of Electrical and Information Technologies Engineering, University of
Napoli Federico II, Napoli, Italy

Marco Arteaga, Departament de Control y Robdética, Universidad Nacional Autonoma de México,
Coyoacdn, Mexico

Samarjit Chakraborty, Fakultdt fiir Elektrotechnik und Informationstechnik, TU Miinchen, Miinchen,
Germany

Jiming Chen, Zhejiang University, Hangzhou, Zhejiang, China
[...]
polygon geometry surface construction method and fractal based method. Among them,
the L-system method describes trees through certain syntax rules to achieve rendering.
The simulation results of this method are relatively poor in space information, and the
simulation results of more complex plants are relatively rough. The polygonal geometric
surface construction method focuses on the three-dimensional space information of the
simulation results. Because of the clear coordinate relationship, this method can further
simulate with the help of OpenGL related functions, as shown in Fig. 2.



Multi View Reconstruction Algorithm of Subway Space Design 57

High performance

7 computer
Real time
application N
software package Virtual reality
£ ag y
% generator
3D simulation
system \ .
. Tracking and

positioning

virtual
reality

system

Virtual Reality B

waysAs aiemyyos

wa1SLS dIeMpIRy

Modeling Language

N

Sound system

The language of 1/

graphic library Three dimensional

\ localization
device
speech
recognition z
system \ Tactile feedback
system

Fig. 2. Virtual Reality Fusion Technology

3.2 Metro Space Design Based on Virtual Reality Fusion Technology

It can be seen from the display interaction effect of Light Spell that interactive digital
media art indirectly integrates Maslow’s five psychological needs: physiological needs,
construction and application of the whole space.

The whole interactive device is expressed in a variety of different combinations of
words and languages, allowing people to interact with digital media art in a two-way
way. In the subway space, it can better reflect people’s psychological needs, and promote
people to form a “language communication” relationship with the subway space. This
design can not only meet the requirements of the space environment and the emotional
needs of the public, but also enhance the passengers’ comfort in the subway space, as
shown in Fig. 3.



58 S. Ye and Q. Wang

Fig. 3. The overall effect of virtual reality fusion technology in subway space

4 Conclusion

The accuracy of image reconstruction, an image reconstruction virtual reality technology
is proposed. The virtual reality technology is introduced to extract image reconstruction
features, and support vector machine is used to fit the mapping between image features
to achieve image reconstruction. The comparative test results show that the image recon-
struction accuracy of this high, the reconstruction, and the comprehensive performance
of image reconstruction is significantly better than that of the comparative method, and
the ideal image results are obtained.

Acknowledgements. Research on the design of interactive public art in Wuhan Metro Space
19G106.

References

1. Bai, Y.: Design and reconstruction of visual art based on virtual reality. Security Commun.
Netw. 2021(8), 1-9 (2021)

2. Zhang, W., Fu, X., Li, W.: Point cloud computing surface based on virtual reality technology.
Computational Intelligence (2021)

3. Tan, J.: Two Layer Model and Algorithm of Traffic Network Design Based on Multi-sensor
Fusion Technology. Springer, Singapore (2023)

4. Wang, H., Zuo, H., Liu, Z., et al.: Research on 3D reconstruction dynamic image based on
multi contour space mapping. IOP Conf. Series: Materials Sci. Eng. 1207(1), 012017 (2021)

5. Li,Z.,Huo, G., Feng, Y., et al.: Application of based on 3d-cta in intracranial aneurysm surgery.
J. Healthcare Eng. (2021)



q

Check for
updates

Multi-objective Optimal Control of Wastewater
Treatment Process Based on Neural Network

Midong Yu!?®9_ Yucheng Ding'-2, and Jian Li'-?

I cCcCC Hehai Engineering Co., Ltd., Nanjing 210012, Jiangsu, China
ymidong@l63.com
2 CCCC First Harbor Engineering Co., Ltd., Tianjin 300461, China

Abstract. The essential to reduce the loss in this stage and produce high-quality
final products. First, to this end, a centralized model is developed using multi-
objective optimization methods. The results show that these two objectives can
be achieved simultaneously and satisfactorily by considering all the parameters
and calculating the overall objective function value and each parameter affecting
the final result respectively. The activated sludge wastewater treatment process
mainly uses biological degradation and other methods to remove pollutants. It
has the characteristics of multivariable, nonlinear, strong coupling, large lag and
uncertainty. The process operates in an unstable state, making it difficult to measure
process parameters in real time and control them very difficult. Therefore, the study
of intelligent optimization control method and its application in sewage treatment
process to achieve effective control of the treatment process can not only improve
the effluent quality, but also have important significance for energy conservation
and consumption reduction.

Keywords: Sewage treatment - Neural network - Multi-objective optimal
control method

1 Introduction

Water pollution life of residents, so the country has formulated a series of relevant poli-
cies material resources to solve the problem of pollution. In response to national policies,
various regions have established sewage treatment plants. By the end of September 2011,
counties with a treatment capacity of 136 million m3/day. At present, there are about
1300 urban sewage treatment projects under construction nationwide [1]. In the pro-
posed to improve the urban domestic sewage and garbage treatment capacity. However,
at present, about 50% of the urban sewage treatment plants in China have effluent qual-
ity exceeding the standard, insufficient operating load or abnormal operation, and the
operation situation is not optimistic [2]. Moreover, with the China’s urbanization, the
amount of urban sewage will increase with the increase of population, and the space for
advanced sewage treatment is vast. In addition, the national policy of encouraging the
use of recycled water also provides a broad market space for advanced sewage treatment

[3].

© The Author(s), under exclusive license to Springer Nature Singapore Pte Ltd. 2024
J. C. Hung et al. (Eds.): FC 2023, LNEE 1133, pp. 59-64, 2024.
https://doi.org/10.1007/978-981-99-9416-8_10


http://crossmark.crossref.org/dialog/?doi=10.1007/978-981-99-9416-8_10&domain=pdf
https://doi.org/10.1007/978-981-99-9416-8_10

60 M. Yu et al.

The high economic cost and high energy consumption of sewage treatment are the
low average operating load sewage treatment plants. Corresponding to the second level
discharge standard of GB18918, the power consumption. In addition, the number of
operation and management personnel in China, which, combined with various factors,
has resulted in the low efficiency of sewage treatment and high operating costs in China.
The research and development of energy-saving technology has become the most urgent
problem in the process [4]. The equipment of most plants in China is mostly imported
from foreign advanced process equipment, and its basic theory and process flow are
equivalent to those of developed countries, but the design of resource management and
control system is obviously behind the developed countries. The imported equipment
is not only expensive, but also difficult to operate and maintain, which hinders the
actual treatment process, makes the efficiency of sewage treatment low, and brings huge
losses in economic cost and time. Therefore, in order to break this situation and narrow
the distance from foreign sewage treatment control research level, we urgently need to
independently design the control system to achieve.

2 Related Work

2.1 Research Status of Sewage Treatment Control

The activated sludge method is a method to remove the organic matter in the sewage
through the propagation and growth of the microbial population in the presence of
dissolved oxygen in the reaction tank, with the main body. The method mainly uses
the biochemical oxidation and adsorption of activated sludge to decompose the organic
matter in the sewage, thus realizing the purification of sewage [5]. The typical activated
sludge wastewater treatment process consists of five parts, as in Fig. 1:

s N 3 N s N
§ Punfied Melting in
Stearate Inspection 0 8
Water the Reactor
\ . J \ J/

( ) ( Y (- N
Inspection Reaction Add MgSos [ Add Caustic
Soda >
. 7, \. J/ . J
C 85-90C

’ : W
*Ch]onde: =0.15% 40-50M

Sulfate: =0.6%

Ccntrifugc ]—)[ Packing H Inspection

Fig. 1. Process Flow Diagram of Activated Sludge Process

4




Multi-objective Optimal Control of Wastewater Treatment Process 61

In the figure, Qi is the inflow flow; Si is the concentration of influent substrate; V
is the reactor; X is the reactor microbial; S is the substrate concentration in the reactor;
Qw is sludge discharge; Qr is sludge return flow; Xr is the concentration of returned
sludge; Se is the substrate concentration of effluent; Xe is the concentration of residual
biosolids that have not been settled; DO is the dissolved oxygen concentration.

2.2 Status Quo of Sewage Treatment Control Objects

In the load disturbance is very large, the system often works in a non-stationary state,
and there are many factors that affect the control objectives, including influent flow, pH
value, concentration of mixed liquid suspended solids, dissolved oxygen concentration,
nitrate nitrogen concentration and other factors. These factors are dynamic changes, and
directly affect the concentration of effluent water.

In order to reaching the standard of sewage treatment, sewage treatment control
generally includes the following categories according to different control objects:

1) Inflow flow control: In the the treatment system is determined by the inflow flow.
During this retention time, microbial metabolism activities are mainly carried out, which
biochemical. Therefore, changes in the inflow often affect other variables in the system.
In addition, microorganisms in the aeration tank will be affected when the changes.
Therefore, educe the impact of the change of the inflow flow and provide an adaptive
environment for microorganisms, it is necessary to control the inflow.

2) PH value control: During the biochemical reaction process of activated sludge process,
various fungi are constantly carrying out biodegradation and other reactions. There is a
certain requirement for PH value, which is generally about 7. Not only is the limited by
the PH value.

3) Dissolved oxygen concentration (DO) control: Dissolved oxygen concentration (DO)
is the main influencing factor of wastewater treatment process efficiency, operation cost
and stability in the activated sludge process. The living environment of microorganisms is
affected by the too small or too large, the survival of microorganisms will be adversely
affected. When the too low, filamentous bacteria will multiply in the aeration tank,
causing sludge bulking; The decomposition effect of bacteria will also be reduced,
leading to the prolongation of treatment time and even the invalidation of biological
treatment. When the concentration of dissolved oxygen is too high, it will not only
destroy the flocculant, resulting in poor sedimentation of suspended solids, but also lead
to unnecessary consumption of energy consumption. Therefore, it is very important to
control the dissolved oxygen concentration in an appropriate range by controlling the
aeration input in the aeration tank.

3 Multi Objective Optimal Control Method of Sewage Treatment
Process Based on Neural Network

The was jointly developed by IWA, Technology, providing a platform for evaluating the
performance of systems. The general layout of BSM1 is shown in Fig. 2.



62 M. Yu et al.

Train 1
Stage 2 RO
Permeate

Blending to achieve imposed EC limits**

Sodium Ammonium Stage 1 Reverse Osmosis
hypochiorite® hydroxide* Concentrate Train 1 Stage 2

Secondary Effluent* Ultrafiltration® Reverse Osmosis

. = G Train 1 Stage 1 } -
—
Secondary Effluent = = -
+ Microfiltration** Reverse Osmosis
Train 2 Stage 1

Stormwater**
Reverse Osmosis
Train 2 Stage 2

Train 1
Stage 1 RO
Permeate

Finished water

Train 2
Stage 1 RO
Permeate

H:S0,

Antiscalant Stage 1

Concentrate Stage 2 RO

Permeate

* GWRT only ** WRAMS only

Fig. 2. Structure diagram of BSM1

As in Fig. 2, the tank in BSM1 consists of two units (units 1-2) in the anoxic zone
and three units (units 3-5) in the aerobic zone. In BSM1, in order to keep the fifth unit
at 2 mgL, it is necessary to adjust the oxygen conversion coefficient KLa, while in the
third and fourth units, KLa is fixed (KLa = 10 h * =240 d’). In Fig. 2, V represents the
volume of each unit (V =V = 1000 m3, V3 = V4 = V5 = 1333 m °), on is the flow,
Z is the component concentration, and r is the reaction rate of component Z, where k =
1-5. The biochemical reaction tank model simulates ASM1, so its biochemical reaction
is the same as that in ASM1.

According to the material balance rule, the material balance formula of each
component in the biochemical tank is as follows:

t
P(S) = P(wi,wa, ..., w) = [ [pwelwi, wa, ... wie) M
t=1

The nitrate nitrogen concentration in the second zone of the biochemical reaction
tank are the most important control variables in the activated sludge process of sewage
treatment, which affect the nitrification and denitrification levels, and are also the direct
parameters affecting the level consumption (AE).

4 Real Time Optimal Control Scheme for Sewage Treatment
Process

4.1 Real Time Optimal Control

The idea of wastewater treatment process saving in wastewater. The most basic and
important requirement of hierarchical optimal to ensure the normal operation system;
Secondly, itis necessary the effluent quality; On the basis of the above two points, reduce.
In the are also other important goals, such as reducing the sludge overflow of the system,
maximizing the drainage capacity of the system, etc. Therefore, it is necessary to classify
these needs according to the level. The research carried out in this topic is centered on the
normal, the effluent of the sewage treatment system reaching the standard and reducing.



Multi-objective Optimal Control of Wastewater Treatment Process 63

Grid Status and Objectives
Weather User

Info Activity User | Real-time
Objectives Pricing
A e et e et b l — i—— Load | Controllable
| I Dispatch | Loads
. Net Demand AN il
| Prediction = Rolling I
Algorithm = Horizon
| Power Profile contral 1
I A W I Power sir;i;gi
L] — i — —|— 4+ — - Dispatch~ g
T Devices
Solar Power | I
Output | Energy Level and Status
Wind Power |
Output Connection Status
Smart Meter '
Measurement A-EMS CONTROLLER

Fig. 3. Real time optimal control structure of sewage treatment process

For the real-time structure shown in Fig. 3, the real-time control process can two lay-
ers, the upper layer is the real-time optimization layer including the planning and schedul-
ing module and the lower layer is the tracking control layer including the controller and
the controlled process.

4.2 Real Time Optimization Layer

In the sewage treatment process, through the planning and scheduling of sewage treat-
ment system and the information feedback p (t) ~ pn (f) of sewage treatment process,
the optimization index, constraint and real-time information of the system are provided
for the real-time optimization strategy.

For the wastewater treatment process, there are two scheduling conditions for the real-
time optimization problem, one is that the effluent quality reaches the standard, and the
other is that the system is reduced. The standard is based on the effluent quality standard
given by BSM1 model, including the standard of total nitrogen, ammonia nitrogen,
COD, BOD and TSS; The system comprehensively considers the energy consumption
of aeration and pumping, so the total energy. The design idea of optimization strategy is
based on the requirements of planning and scheduling, and online adjustment is made
feedback information. Based on the idea of planning and scheduling, this paper constructs
the inequality constrained optimization problem of wastewater treatment process, and